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Table 1. Chemlcal composmon and refractorlness of raw materlals
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Table 2. Test result of Wlorkab-ility.

Temp. M Max. |Osari-| Pushing test.
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1 °C) tion | index kg /cm? g /sec
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Fig. 1. Test apparatus of workability.
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Fig. 2. Effect of tar content on workability.
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Fig. 5. Creep test result
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